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CUSTOMER: PLESA ANAHUACY CIAS,S.A.DECV. DATE 04/10/2010

CUSTOMER 8145 BONNEY ORDER NO. B000072870
ORDER NO.: 8154

SHIP TO: AMERICAN DISPATCH
302 QUIVIRA DR
PANAM INDUSTRIAL PARK
LAREDO TX 78045
United States

GRADE OR SPECIFICATION NO.

ITEM QUANTITY LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:

1 20 57575 2X2X3/4 3000 A105 TEE T SA/A105

A10.027 C0.200 Co0.004 Cr0.050 Cu0.{60 Mn 1.020 Mo 0.010 Nb0.014
Ni0.040 P 0.008 S0.024 Si0.200 Sn0.010 V0.004

CE(Long Formula) = 0.40
T/S 80,625 Y/S 51,250 EL 3045 RA 60.55
Brinell 144 BHN 139 BHN
2 30 57837 11/2 6000 A105 TEE T SA/A10S

A10.027 C0200 Co0.004 Cr0.050 Cu0.160 Mn 1020 Mo0.010 Nb0.014
Ni0.040 P0.008 S0.024 Si0.200 Sn0.010 V0.004

CE(Long Formula) = 0.40
T/S 80,625 Y/8 51,250 EL 3045 RA 60.55
Brinell 144 BHN 139 BHN

1. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF BOTH NACE MRO103-
2007 AND NACE MRO175/ISO 15156.

3. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

4. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT. (BUROPEAN STANDARD)

5. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH,

T, PLl 54 AHAHUAC Y CIAS.
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